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Reference: Laborateory Test Report
Lab Identification No. 1981
Invoice No. 54233 (Attached)

One (1) fabric sample, identified BLINDTEX WARDTEX WITH INTEGRAL MESH TREATED WITH AEGIS,
ANTIMICROBIAL FINISH, FOR CUBICLE CURTAINS, DRAPERIES, VALANCES AND BEDSPREADS, was received and
tested in accordance with the national Fire Prevention Association No. 701, Standard Method of
Fire Tests for Flame Propagation of Textiles and Films, (Test 1 Small Scale)”. The results are
as follows:

Specimen Number Residual Flame Weight Loss
(seconds) (percent)

19.10
11.95
04.08
13,78
14.10
21.78
22.64
16. 36
19.93
17.07
16.07
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The fabric sample submitted meets the minimum requirements of the above standard. The average
percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed
mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds

If there are any questions or we can be of further assistance, please let us know.
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Reference: Laboratory Test Report

One (1) Fabric sample identified as PATTERN: BLINDTEX WARDTEX INTEGRAL MESH FOR
PRIVACY CURTAINS, DRAPERIES, VALANCES AND BEDSPREADS, was received and tested in
accordance with the National Fire Protection Association No. 701, "“Standard Methods
of Fire Tests for Flame Propagation of Textiles and Films, 2010 Edition, (Test 1,
Small Scale)”. The results are as follows:

Specimen Number Residual Flame Weight Loss

(seconds) (percent)
1 0.0 12.61
2 0.0 12:16
3 0.0 12.79
4 0.0 07.09
5 0.0 17.81
6 0.0 15.81
i 0.0 06.80
8 0.0 13.56
9 0.0 10.80
10 0.0 15.08
AVG. 0.0 26.06

The fabric sample submitted meets the minimum requirements of the above standard. The
average percent weight loss cannot exceed 40% and the weight loss of individual
specimens cannot exceed mean value plus three standard deviations. The average
residual flame cannot exceed 2.0 seconds

If there are any questions or we can be of further assistance, please let us know.

incerely,

>~

- S
: W 1y,
Sf‘r\gcw-‘z“th SSRONG Lagl,
Karon S. MartKins §,$:| .Q’%
Sn/ SEAL %3%
Kowms =gy 1975 j3s
iS3
Attachment = »&,'-._ &SmE
%6* oM Cca‘;
LR S
/'///,4-’0 *‘0‘\\\\‘
M

. Innov8 Products FZC ‘ sales@blindtex.com . www.blindtex.com ‘ +971 65578051
Area M6-10 - SAIF Zone

Sharjah - UAE




